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1 Customer Requirements \?O

To test the sample the test methods set forth in the AS 4040 series for Sheet Roof and \)vall

Cladding to determine the deflections of the cladding and the performance of the fastenings.

2 Referenced Standards

The test sample is tested to the methods found in: ”

~
e AS 4040.3 - 2018 Methods of testing sheet roof and wall clad§ing — Method 3:

-

Resistance to wind pressures for cyclone regions.
The testing is completed with reference to the following standards:

e AS 1040.0 — 1992 Methods of testing sheet roof 9@1 wall cladding - Part O:

Introduction, list of methods and general require s
e AS/NZS1170.1:2002 Structural design actions- Pernﬁemt, imposed and other actions
(Clause 3.5, Table 3.2)

3 General Information

Model No./Name Walsc AAC Pag‘?:')() mm
4
Customer Sipo Buildh@olutions
Address D3, 27-29 Fariola Street, Silverwater NSW 2128

Azuma Testing Number | AZT0181.20
Date of Test 21/05/2020 — 22/05,/2020

Overall Size 0 mm (Height) x 1970 mm (Width)

ight weight concrete panels with 50 mm thickness, fixed to
Test Sample Description .| steel batten sub frame and tied off to the sides to structural

Plywood.

Drawing Supplied VE-SIP-S1, see attached

&
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Part Number/Name NASAHI AAC Panel .g

2200 mm x 600 mm x 50mm, some panels cut down to

4 Test Specimen Details

Panel Dimensions (Profile) o
show a join

Tobermorite (70 %), Quartz (23 %), Gypsum (5 %) and
Additives (< 2 %) [

Panel Material

Panel Finish No finish VQ'
Number of Panels in Sample | Total of 4 sheets used, 2 sheets cut int}vl /3 size
Fastener Name/Number Self-drilling screws
Fastener Material Type 17 galvanised class 3 steel
Fastener Length and Gauge 14-10x95 hex head 19

89x0.95 BMT G550 Stechgfrid with 24x10x0.42 BMT

Supporting Substructure
PP & steel battens \V

5 Procedures

J

1) The model shall be subjected to the fatig&oading sequence specified in Table 1. The single
load cycle shall be held for 1 min. The rate of load cycling shall not exceed 3 Hz.

2) The behaviour of cladding, fastenings, supporting members and substructure shall be

5.1 Strength Limit State

observed and recorded.
:

Range of Test Pressure (%‘;J Number of Cycles
#

0to 0.4 P, L\ 8000

0to 0.5 Pt 2000

0 to 0.65 Pt 200

0 to 1.3 Pt* 1 for 1 min

ye
§
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6 Results
6.1 Strength Limit State .\v
Pressure (P.) 4270 Pa
Range of Test Test Pressure Number Observations
Pressure (%) of Cycles
230 mm crack 1.5 mm oﬁvﬁng, 30 mm
from the edge of the squl'e, hairline crack
0to04 P, 1708 Pa 8000 on join between top panels and panel
below, horizontal crack does not extend
the full length
0 to 0.5 P; 2135 Pa 2000 No new crack:s
Hairline crg@i at join between bottom two
0 to 0.65 P, 2775.5 Pa 200 panels g between the 3" row panels
extends=270 mm into 2 row panel
0 to 0.883 P,
(Fall back figure ) ) ) ) )
. 3770.41 Pa 1 minute | No inspection due to the time constraint
if 1.3 P could
not be reached)
Q Small hole, 5 mm, in 2nd row panel at 105
V mm from edge and 30 mm from top of
X .
= panel. 2 curved cracks in bottom row one
0to 1.3 P, 5551 Pa 1 minute | from top of panel to edge of panel, the
other 130 mm in length. 1.47 mm
movement of top row left panel in relation
to the adjacent panels

&
&
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§
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Figure 1: Diagram of Crack Loc#s (Cracks indicated by Pink)
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Figure 2: During Stage 1 Cycling - 1
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Figure 3: During Stage 1 Cycling — 2
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Figure 4: During Stage 2 Cyc
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Figure 5: After cvele testing completed - 1

Figure 0: After cycle testing completed - 2
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Figure 7t After cycle testing completed - 3

Figure 8: After cycle testing completed - 4
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Figure 9: After cycle testing completed — 5
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&4—10%5 hex

ead at corners

-

Deflection head fixed to
particle board sheeting
using 1/12-14x50 hex head
screw atf 200 cenfres.

L\

89x0.95 BMT deflection
head

= 2/90x35 MGP10

perimeter framing fixed
fo particle board using
14-10x75 bugles @ 600cts.

89x0.95 BMT G550 steel

stud @ 450 centres
1 row of noggings

mid height of stud

long spacers fixed to
end studs @ é600cts

v H/— 90x35 MGP10 x 100

300x19mm particle

board sheeting to
perimeter of test wall

Bottom track fixed to

[ &
.
5 |- ”b -
&

5
J

¥ STUD FRAME ELEVATION

2

particle board sheeting
using 1/12-14x50 hex head
screw at 200 centres.

SCALE 1:20
O INFORMATION SUPPLIED BY CUSTOMER
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20mm sealant joint

14-10x95 hex head
self-drilling screws. 2 per
panel per stud with 100
edge distance

24x40x0.42 BMT steel
battens fixed to each
stud (shown dashed)
i 2 Bl ——— 300x19mm particle
« i NEN! U " board sheeting to
o 5 perimeter of test wall

_ 100

2464

2406
7
1

e

2-3mm horizontal
panel joint with AAC
panel adhesive

600

‘

L2
]

End of panel joint mid
way between studs
with panel adhesive

600

19

1

P
9
_\VV AAC PANEL ELEVATION

SCALE 1:20

INFORMATION SUPPLIED BY CUSTOMER

¢
UA

client Somm AAC AS40403 Tesf This Test Héﬁéi@mmcaegngp Iusw Gedperty ofig@ﬁ[zﬁyz@ms ny

ABN 39 626 802 257 " . o - A Tecipientinust keep this ort/Certificate confidel istritute
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90x35 MGP10 perimeter framing fixed to
particle board using 14-10x75 bugles @ 600cts.

90x35 MGP10 x 100 long spacers
fixed to end studs @ 600cts

24x40x0.42 — — 89x0.95BMT studs WALSC 50 mm —
= BMT batten @ 450 centres AAC panel
| 1L |
| :
— Sealant ‘ ’
— 300x19mm particle — 14-10x95 hex — WALSC AAC
board sheeting head screw panel adhesive

7
SECTION /1) \é’

SCALE 1:10 U

L

— m sealant joint

\Vﬂh backing rod

300x19mm particle —~

board sheeting

89x0.95BMT deflection head ——~
fixed to particle board sheeting
using 1/12-14x50 hex head
self-drilling screw @ 200 centres.

¥ Panel joint with

AAC adhesive
24x40x0.42 BMT batten

14-10%x95 hex hecc} WALSC 50mm AAC panel

self-drilling screw

89x0.95 BMT G550 stud

i t
89%0.95BMT bottom frack fixed framing @ 430 centres

to particle board sheeting
using 1/12-14x50 hex head
self-drilling screw centres.
3 9mm particle

¥ board sheeting

90x35 MGP10 perimeter framing
fixed to particle board using
14-10x75 bugles @ 600cts.

SECTION / 2\

SCALE 1:10 _
O ORMATION SUPPLIED BY CUSTOMER

client 50mm AAC AS4040.3 Test | mhis Test ksﬁ‘&mﬂfﬁcat@s Hegplusivp RSty of :3 ’mﬂgﬁgg = ny

ite
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Transverse bar 8xJ3.2 mm
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Transverse bar 7x@3.2 mm
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Dry Density: 525kg/m?
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JVANLSC yo

NASAHI AAC PANEL §
Material Safety Data Sheet (MSDS)

SECTION 1: IDENTIFICATION OF THE MATERIAL AND SUPPLIER
ls
b =4
Product Name NASAHI AAC Panel (7

LV,
Other Names Walsc AAC Panel, Walsc AAC Wall Panel _\V

The NASAHI AAC Panel is suitable for use as external wall cladding,
internal non-loadbearing walls, internal non-loadbearing fire separating
Recommended Use walls as well as flooring. The nature of the AAC material provides the
panels with superior thermal insu@ion, excellent fire resistance,
workability and adequate strength. ¢

Supplier Walsc Australia Pty Ltd/Sipo Bui 'Solutions Pty Ltd
Address D3, 27-29 Fariola Street, Silverwater, NSW 2128
Telephone 02 9748 2832

Email Address info@walsc.com.au/info@sipo.com.au

Website www.walsc.com.auy &

Emergency Phone Number | 000 Fire Brigadﬁlice and Ambulance (available in Australia only)

Poisons Information Center | 13 11 26 (avaiIaBle in Australia only)

SECTION 2: HAZARDS IDENTIFICATION

The supplied NASAHI AAC Panel is sified as Non-Dangerous Goods.
During the installation and delivery, is created when the AAC Panel is sawn, cut, drilled and chased. The
inhalation of respirable crystallingxgilica carried by the dust is harmful. Then the dust is classified as

Hazardous Substance.

Classification Labelling
Hazardy . Signal Precautiona
] Pictogram 9 Hazard Statement vy
Class Q Category Words Statement
Y P264 Wash
e _\v , H319 Causes serious eye
Eye Irritation Category 2A Warning | . itati eyes thoroughly
irritation
after handling
Specific Target Organ
Toxicity - Single , H335 May cause P261 Avoid
Category 3 ; Warning . o .
E?Ire, Respiratory ; respiratory irritation breathing dust
T irritation ) o I .
This Test Report/Certificate is the exclusie property of Sipo Building Solutibns. Any
recipient must keep this Test Report/Certificate confidential and must not distribute
: INF O RMA T D B Y CUSTOMER™: mrevtewrer
MSDS for NASAHI AAC Panel - Version.2019A Page 1
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NASAHI AAC PANEL §
Material Safety Data Sheet (MSDS)

P264 Wash
. Lo . H315 Causes skin 4| hands
Skin Irritation Category 2 Waming |, . ‘
irritation Q thoroughly after
Vv handling
H373 May cause daisage
. to mucous membranes of
Specific Target Organ
. . the lung, nose, throat and | P260 Do not
Toxicity - Repeated Category 2 Warning .
upper respiratory system | breathe dust
Exposure )
through prolonged or
repea&halation.

V'

SECTION 3: COMPOSITION AND INFORMATION ON INGREDIENTS

Chemical Ingredients Proportion CAS Number
Calcium silicate hydrate (Tobermorite) Approx. 7(5% 1344-95-2
Crystalline silica (Quartz) Approx. % 14808-60-7
Calcium sulfate (Gypsum) Apprﬁ% 7778-18-9
Additives <2% Proprietary

SECTION 4: FIRST AID MEASURES

¢
Wipe away exo‘@s. Wash skin with water and a mild soap while removing
Skin contact | contaminated hing and shoes. Seek medical attention if irritation or redness
develops. =
Immediately flush eyes with plenty of water for at least 15 minutes, occasionally lifting
Eye contact the upper and lower eyelids. Consult medical professionals for further information if
eye irritation persists.

K ép patient calm. Remove from exposure to fresh air. Provide necessary breathing

Inhalation ) . . o .
port. Consult medical professionals for further information if symptoms persist.
Swallow o not induce vomiting unless directed to do so by medical professional. Rinse mouth
with flowing water. Seek medical attention if symptoms persist.
Additional Treat symptomatically

i,

‘r |N FORMAT"Q&I MB:L:LE Dhgxmgg§p—!:9 oMEfé:ilding Solutions. Any
\ recipient must keep this Test Report/Certificate confidential and must not distribute
- or share any information in this Test Report with any third party, without a written

permission from Sipo Building Solutions.

MSDS for NASAHI AAC Panel - Version.2019A Page 2
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NASAHI AAC PANEL X

Material Safety Data Sheet (MSDS)

SECTION 5: FIRE FIGHTING MEASURES

The supplied NASAHI AAC Panel is Non-combustible.

670
&

Suitable extinguishing media

Use extinguishing media suitable for surrounding area.

Hazards from combustion products

None

Special precautions for fire fighters

Recommend wearing self-contained breathing apparatus and
staying upwind. 3

HAZCHEM Code

%

None allocated

~

SECTION 6: ACCIDENTAL RELEASE MEASURES

Emergency procedures

None

Methods and materials for
contamination and clean up

Vacuuming or sweeping up dust and place into a suitable

Use proper personal protective equipment as indicated in Section 8.
disposal contéf Avoid generating dusty conditions. Provide

ventilation. _\\

SECTION 7: HANDLING AND STORAGE

Precautions for safe handling\

Use with adequate ventilation. Avoid contact with eyes and skin,
stion and inhalation. All workers should have appropriate
rsonal protection equipment for the worksite conditions. Whenever
manually lifting single panels, a minimum of two people should carry
each panel and the panel should be carried on its side (not flat). Good
lifting techniques and a clean worksite should be maintained.

Conditions for sa%‘orage

&

Safety assessment and control of storage area should be
undertaken. Protect the supplied AAC product against physical
damages. Keep away from reactive products. Do not store near food,
beverages or smoking materials. Maintain appropriate dust controls
during handling.

Incompatibility

None

SECTION 8: EXPOSURE CONTROLS AND PERSONAL PROTECTION

4

\éﬁosure Standards

Total dust (of any type or particle size): TWA — 10 mg/m®

Respirable dust (of any type or particle size): TAA 4 Qrmg/prsuiding ol

bns. Any
stribute
written

. - re_cipient must keep this Test Report/Certificate confidentigfand must not d
Crystalline silica (quartz) as respi BSE: TNV ARG pary, without
w A B A ke BYI%

-y LA

MSDS for NASAH! AAC Panel - Version.2019A

AZT0181.20
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NASAHI AAC PANEL §
Material Safety Data Sheet (MSDS)

Biological exposure limits | None allocated

Dust extraction systems should be appropriately filte bas required by
Engineering controls local council regulations. The site should also b&
intervals to prevent dust accumulation. S

aned at regular

Recommended personal protective equipment

-

Protective clothing such as long sleeve shirts and trousers, or overalls to
Skin protection prevent possible skin irritation. This will also have the added benefit of
protecting outside workers from the sug.

Eye protection

Safety glasses with side shields arefg€commended. Maintain eyewash

facilities at worksite. Eye protectio?accordance with AS 1336.

For most conditions, no respiratory protection should be needed.
Respiratory protection Protective respirators should be of class P1 or P2 (to AS/NZS 1715 and
AS/NZS 1716) and recommended for dust, at a minimum.

Personal Hygiene Regularly clean personal protective equipment and wash hands.

SECTION 9: PHYSICAL AND CHEMICAL PROFPERTIES

&

(\¥

Appearance Flajc

Color Off-white
Odor Odorless

PH &, o0

4 .

Vapor Pressure § Not available
Vapor Density : Not available
Boiling Point Not available

Freezing/Melting Pc}int

Not available

chalnol / water distribution coefficient:

Solubility in Wateg” Insoluble
Flash Point \é Not available
Flammable Limits Not available
Evaporation Rate Not available
Not available

Qv

v
§

MSDS for NASAHI AAC Panel - Version.2019A

& AZT0181.20
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NASAHI AAC PANEL §
Material Safety Data Sheet (MSDS)

SECTION 10: STABILITY AND REACTIVITY

ls

Chemical Stability Stable and none-reactivity. b
Conditions to Avoid Excessive dust generation during storafand handling.
Incompatible Materials Specific materials/condition to avoid.
Hazardous Decomposition

Not occur.
Products
Hazardous Polymerization Has not been reported.

SECTION 11: TOXICOLOGICAL INFORMATION

Routes of Exposure Skin contact, Eye contact, Inhalation and Swallow

Acute Health Effects

Touch the material w@are skin may cause drying of the skin with
consequent mild irrita&n or abrasion.

Eye contact by larger"amounts of silica dust may cause effects ranging from
moderate eye irritation to chemical burns.

Exposure to silica dust may cause irritation to the mucous membranes of the
Inhalation nose, throat, and upper respiratory system. It may also leave unpleasant

Skin Contact

Eye Contact

deposit%fue nose.
Althou all quantities of dust are not known to be harmful, ill effects are

Swallow .
possiﬁlf larger quantities are consumed.

Chronic Health Effects

Repeated drastic contact can cause severe skin damage in the form of skin

Skin Contact
rash.

Eye Contact 1,,6 Exposure to airborne dust may cause long-term irritation or inflammation.

V" Prolonged exposure to respirable free crystalline silica may aggravate other
Inhalation _\v lung conditions. It may also cause delayed lung injury including silicosis, a
disabling and potentially fatal lung disease.

Special Health Effects

Eg;ffects Prolonged or repeated inhalation may affect lung health.

v This Test Report/Certificate is the exclusive property of Sipo Building Solutions. Any
\v recipient must keep this Test Report/Certificate confidential and must not distribute
: INFORMAT O NoBUPPLIEEFBY CIBTOMER ! 2 witen

permission from Sipo Building Solutions.
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NASAHI AAC PANEL §
Material Safety Data Sheet (MSDS)

SECTION 12: ECOLOGICAL INFORMATION

y
Eco-toxicity No recognized unusual toxicity. ﬁ
Persistence No information available. _\V
Biodegradability The supplied AAC Panel is not expected to biodegrade.
Mobility No information available.

SECTION 13: DISPOSAL CONSIDERATIONS

N~
Waste management shoﬁfbe in compliance with local authority
Disposal methods and | regulations. Whatever cannot be saved for recycling should be
containers managed in an appropriate and approved waste disposal facility.

The dusty product should not be disposed into sewers.
Special precautions for landfill | Contacta speci@jst disposal company or the local waste regulator
and incineration for advice.

SECTION 14: TRANSPORT INFORMATION

|(

UN number None allocated

Proper Shipping Name ' None

Class and Subsidiary Risk ¢ $ione

Packing Group @ None
Special Precautions : None
HAZCHEM Code None allocated

SECTION 15: REGLILATORY INFORMATION
7

a4
Poisons Schecﬂn’ng Not scheduled

All components of the material are listed on the Australian Inventory of Chemical Substances (AICS).

' This Test Report/Certificate is the exclusive property of Sipo Building Solutions. Any
\: recipient must keep this Test Report/Certificate confidential and must not distribute
- or share any information in this Test Report with any third party, without a written
permission from Sipo Building Solutions.
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NASAHI AAC PANEL
Material Safety Data Sheet (MSDS)

!
b4
S

SECTION 16: OTHER INFORMATION

)A

First version issued on 21 Nov 2014

Last revision in 2019 and in compliance with GHS

Qv
§

Review and update in every 5 years

For further information on the NASAHI AAC Panel, please contact Walsc Australia Pty Ltd.
Phone number: 1300 957 566 )
Email: info@walsc.com.au/info@sipo.com.au Q

9

The information above is believed to be accurate and represent the best infownon currently available to us. The information

presented should not be construed as legal, technique, or any other professionaladvice or service. Users are advised to make their

own investigations to determine the suitability of the information for their particular purposes. Since the application based on the

contained information in this document may be beyond our control, neither Walsc Australia Pty Ltd nor any of its directors or

employees should accept responsibility for loss or damage occasioned to any person acting or refraining from action as a result of

inappropriate use of the information. o
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